
VERA MAINTENANCE MANUAL
Models: V350,350 w/scale, V600, V600 w/scale, & V800



VERA LIFT  
MODELS V350 & V600 

MAINTENANCE MANUAL 

TABLE OF CONTENTS 

VERA LIFT DIAGRAM OF PARTS AND DESCRIPTIONS 

Vera Lift V350 diagram, part numbers and descriptions  Page 2-3 
Vera Lift V350 w/scale diagram, part numbers and descriptions Page 4-5 
Vera Lift V600 diagram, part numbers and descriptions  Page 6-7 
Vera Lift V600 w/scale diagram, part numbers and descriptions Page 8-9 
Vera Lift V800 diagram, part numbers and descriptions Page 10-11 

ASSEMBLING LIFT 

Tools needed to assemble your lift Page 12 
Assembly Procedure        Page 13-14 

TROUBLE SHOOTING GUIDE 

Problems, Solutions & Diagrams  Page 14-21

MONTHLY VERA LIFT BELT INSPECTION SHEET   Page 22 

MONTHLY VERA LIFT INSPECTION SHEET  Page 23

QUARTERLY MAINTENANCE CHECK 

Tools needed for quarterly maintenance check Page 25 
Quarterly Maintenance       Page 26

VERA LIFT PREVENTATIVE MAINTENANCE CHECKLIST                                   Page 24

February 2021 For your nearest Distributor, call 1-800-694-4525 1



February 2021 For your nearest Distributor, call 1-800-694-4525 2



1 MFG-9-523190 2 

REF# PART# DESCRIPTION QTY 

2 MFG-9-238120 2 
3 MFG-9-263820 2 
4 MFG-5-100020 2 
4 MFG-5-200020 2 
5 MFG-5-900100 
6 MFG-5-900052 1 
7 MFG-5-900057 1 
8 MFG-5-100030 1 
8 MFG-5-200030 1 
*8 MFG-6-008010 1 
*8 MFG-9-321510 2 
*8 MFG-6-000084 1 
9 MFG-9-250050 2 
10 MFG-9-295040 2 
11 MFG-9-295062 2 
12 MFG-9-265008 2 
13 MFG-9-523100 2 
14 MFG-9-238153 2 
15 MFG-6-583650 2 
*15 MFG-9-293807 5 
16 MFG-9-263824 6 
17 MFG-6-000366 2 
18 MFG-9-583600 2 
19 MFG-6-000350 1 
20 MFG-9-266311 1 
21 MFG-9-592300 1 
22 MFG-6-573300 1 
23 MFG-6-000055 

CASTER 3” NON-LOCK  
3/8-16X1.25 FH-SH/SS 
3/8-16 NYLON LOCKNUT 
VERA LEG-WHITE 
VERA LEG-BLUE 
VERA LEG PROTECTORS-GREY 2 
FOOT PAD TRIM 
FOOT PAD MATTING  
VERA BASE-WHITE  
VERA BASE-BLUE 
24V CONTROL BOARD  SONEIL 
BATTERY 12V 
PADDING KIT FOR BASE 
½-13X5 ¼ HH G5-LEG  
WASHER .040/SS 
WASHER .062/SS 
½-13 NYLON JAM NUT 
CASTER 4” LOCKING  
3/8-16 X 1.5 FH SH/SS  
CUT TIE ROD ENDS  
3/8” SPLIT LOCK WASH 
3/8-24 N.F. NUT-ZN  
TIE ROD- CHROMED  
TIE ROD END 
INDEX ARM-ZINC 
LOCK NUT 5/8-11 
WASHER 5/8” BLACK FIBRE 
SHIFT BAR (33 ¾”)  
HOSP PLUG W/AC CORD 1 

 

 

 

24 MFG-9-633820 7/8” END CAP-RUBBER 1 

REF# PART# DESCRIPTION QTY 

25 MFG-9-621000 1” LOCKING PLUG 2 
26 MFG-5-100040 VERA MAST-WHITE 1 
26 MFG-5-200040 VERA MAST-BLUE 1 
*26 MFG-9-322039 VC CORD ASSY 1 
*26 MFG-9-336450 E-STOP WIRE HARNESS 1 
*26 MFG-9-370650 POWER CORD (MOTOR) 1 
*26 MFG-9-370660 MICRO SWITCH/DOOR&LIFT 1 
*26 MFG-9-645500 HOSE 4 ACT. BUSHING 1 
27 MFG-6-008025 PENDANT SWITCH-CON/B 1 
28 MFG-9-370690 EMERGENCY STOP SWITCH 1 
29 MFG-9-250250 ½-20X 2 ½ HH 1 
30 MFG-9-265005 NYLON JAM NUT ½-20 N.F. 2 
31 MFG-9-624110 BRONZE BUSHING ¾” 2 
32 MFG-9-250155 ½-20X 1 ½ HH 1 
*32 MFG-5-500500 COMPLETE EXTENDED ACT BOLT 1 
33 MFG-9-295012 WASHER-1/2 X 1 O.D.  2 
34 MFG-5-100015 VERA  SWIVEL ARM-WHITE 1 
34 MFG-5-200015 VERA SWIVEL ARM-BLUE 1 
35 MFG-5-500091 VERA ACTUATOR 24V 1 
*35 SEW-5-900110 VERA BOOT-BLK 1 
36 MFG-9-633850 1 ¼” BLACK END CAP 2 
37 MFG-5-900110 KNEE PADS 1 
*37 MFG-5-500115 TALL KNEE PADS (OPTIONAL) 1 
38 MFG-9-238125 3/8 X 1 ¼ SH BOLT 1 
39 MFG-9-263118 5/16-18 HEX NUT 1 
40 MFG-6-000522 PLASTIC LIDS 2 
41 MFG-5-100050 FOOT STAND-WHITE 1 
41 MFG-5-200050 FOOT STAND-BLUE 1 
42 MFG-9-238100 3/8-16 X 1 GR 5 BOLT 3 

*NOT PICTURED 

 
 

 

VERA 350 
MFG-5-1-0350 WHITE 
MFG-5-2-0350 BLUE

February 2021 For your nearest Distributor, call 1-800-694-4525 3



For your nearest Distributor, call 1-800-694-4525February 2021 For your nearest Distributor, call 1-800-694-4525 4



REF # PART # DESCTIPTION QTY REF # PART # DESCTIPTION QTY
1 2 23 MFG-6-000055 HOSP PLUG W/AC CORD 1
2 2
3 4

24 MFG-9-633810 3/4" END CAP-RUBBER

4 2
2

25 MFG-5-202040 V/S MAST - (BLUE) 1

5 2 MFG-5-102040 V/S MAST - (WHITE) 1
6 1 *25 MFG-9-322039 VC CORD ASSEM (TAN) 1

1 *25 MFG-9-336450 E-STOP WIRE HARNESS 1
7 1 *25 MFG-9-370650 POWER CORD (MOTOR) 1

1 *25 MFG-9-398956 WIRE 5&6 MICRO SWTCH 1
*7 1 *25 MFG-9-542400 1/2" GROMET 1
*7 2 26 MFG-6-008025 PENDANT SWITCH-CON/B 1
*7 2 27 MFG-9-370690 EMERGENCY STOP SWTCH 1
*7 2 28 MFG-9-250250 1/2-2-X 2 1/2 HH 1
*7 2 29 MFG-9-265005 1/2X20 NYLON JAM NUT 1
*7 2 30 MFG-9-624110 BRONZE BUSHING  3/4" 2
*7 1 31 MFG-9-672010 PLASTIC PLUG 2.5X1.5 2
*7 1 32 MFG-9-250155 1/2=20X1 1/2 HH 1
*7 2 33 MFG-9-295012 WASHER- 1/2 X 1 O.D. 2
*7 1 34 MFG-5-200015 VERA SWIVEL ARM-BLUE 1
*7 1 MFG-5-100015 VERA SWIVEL ARM-WHITE 1
*7 2 35 MFG-5-500091 VERA ACTUATOR 24V 1
*7 1 *35 MFG-9-290650 #6 INTERNAL LOCK/WSH 2
*7 1 *35 MFG-9-370660 MIC SWITCH/DOOR&LIFT 1
*7 1 *35 MFG-9-672020 PLASTIC MOUNT-MICRO 1
*7 1
*7 1 MFG-9-633820 7/8" END CAP-RUBBER 2
 8 4

36
MFG-5-900110 KNEE PADS 1

 9 2
 37

MFG-9-225755 1/4-20 X 3/4-HH CS 2
10 2

37A
 38

 

MFG-5-202047 V/S CELL HOUSING-BLU 1
11 3 MFG-5-102047 V/S CELL HOUSING-WHITE 1
12 2 38A MFG-6-542872 V&V-L CELL MNT(BLUE) 1
13 2 MFG-6-542871 V&V-L CELL MNT(WHITE) 1
14 2 39 MFG-6-771017 MAST/SCALE LOAD CELL 1
15 2 40 MFG-6-000522 PLASTIC LIDS 2
16 6 41 MFG-9-238100 3/8-16 X 1 GR 5 B0LT 3
17 2 *41 MFG-9-293807 3/8" SPLIT LOCK WASH 5
18 2 *41 MFG-9-238125 3/8 X 1 1/4  SH BOLT 1
19 1 *41 MFG-9-263118 5/16-18  HEX NUT 1

19A 1 *41 MFG-9-645500 HOSE 4 ACT. BUSHING 1
20 1

20A 1 * MFG-9-238075 3/8-24 X 3/4 BOLT 1
21

MFG-9-523190 CASTER 3" NON-LOCK 
MFG-9-238120 3/8-16X1.25 FH-SH/SS 
MFG-9-263820 3/8-16 NYLON LOCKNUT 
MFG-5-200020 VERA LEG  (BLUE)
MFG-5-100020 VERA LEG (WHITE) 
MFG-5-900100 VERA LEG PROTECTORS 
MFG-5-202050 V/S FT STAND - BLUE 
MFG-5-102050 V/S FT STAND - WHITE 
MFG-5-200031 VERA BASE/SCALE BLUE 
MFG-5-100031 VERA BASE/SCALE WHITE 
MFG-6-008010 24V CONTROL BOARD SONEI 
MFG-9-261024 #10-24 LOCK NUT
MFG-9-270463 4-40X5/8 SH CAP (SS) 
MFG-9-270625 6-32X1/4 BH SH (SS) 
MFG-9-270838 #8-32 X 3/8" PH-PH
MFG-9-271052 #10-24-1/2 BH SH-SS 
MFG-9-271075 #1O-24 X 3/4  MS
MFG-9-320650 CORD RESTRAINT
MFG-9-321510 BATTERY  12 VOLT
MFG-9-351600 JUMPERS (BATTERY) 
MFG-9-386630 FLAG TERM. .250
MFG-9-386710 RING TERMINAL (BLUE) 
MFG-9-387100 SPADE CONN-MALE (BL) 
MFG-9-570850 BATTERY PAD (UPPER) 
MFG-9-570860 BATTERY PAD (LOWER) 
MFG-9-570870 BOARD PAD
SEW-6-000089 BATTERY STRAPS
MFG-9-225750 1/4-20 X 3/4  FH PH
MFG-9-250050 1/2-13 X 5 HH G5-LEG 
MFG-9-295040 WASHER .040/SS
MFG-9-295062 WASHER .062/SS
MFG-9-265008 1/2-13 NYLON JAM NUT 
MFG-9-523100 CASTER 4" LOCKING 
MFG-9-238153 3/8-16X 1.5 FH SH/SS 
MFG-6-583650 CUT TIE ROD ENDS 
MFG-9-263824 3/8-24 N.F. NUT-ZN
MFG-6-000366 TIE ROD - CHROMED 
MFG-9-583600 TIE ROD END
MFG-5-704000 1" GREEN SPRING/DANLY 
MFG-6-542470 INDEX ARM-2
MFG-6-542211 .078 THRUST BEARING 
MFG-6-542575 INDEX GUIDE BOLT 
MFG-6-542212 .060 RACE 2 * MFG-9-238107 3/8-16 X 1 FH SH(SS) 2

*21A MFG-9-265008 1/2-13 NYLON JAM NUT 2 * SEW-5-900110 VERA BOOT (BLK) 1
21A MFG-9-250047 1/2-13 X 4 SH CS -SS 1 * SEW-6-001048 SLING/BELT BAG 1
22 MFG-6-573290 SHIFT BAR-2 (29") 1 * MFG-9-225020 3/4 PLASTIC CAPS 4
23 MFG-6-000055 HOSP PLUG W/AC CORD 1

* NOT PICTURED

For your nearest Distributor, call 1-800-694-4525 5

VERA 350 W/SCALE 
MFG-5-1-0357 WHITE 
MFG-5-2-0357 BLUE

February 2021 For your nearest Distributor, call 1-800-694-4525 5



February 2021 For your nearest Distributor, call 1-800-694-4525 6



1 MFG-9-523190 CASTER 3”NON-LOCK 2 

REF# PART# DESCRIPTION QTY 

2 MFG-9-238120 3/8-16 X 1.25 FH-SH/SS 2 

3 MFG-9-263820 3/8-16 NYLON LOCKNUT 4 

4 MFG-4-100601 600 LEG (LEFT) WHITE 1 

4 MFG-4-200601 600 LEG (LEFT) BLUE 1 

4A MFG-4-100602 600 LEG (RIGHT) WHITE 1 

4A MFG-4-200602 600 LEG (RIGHT) BLUE 1 

5 

5A 

MFG-4-900604 600 LEG PROT-GREY LEFT 1 

MFG-4-900603 600 LEG PROT-GREY RIGHT 1 

6 MFG-5-900052 FOOT PAD TRIM 1 

7 1 

8 1 

8 1 

*8 1 

*8 2 

*8 2 

*8 2 

*8 2 

*8 1 

*8 2 

*8 1 

*8 1 

*8 2 

*8 1 

*8 1 

*8 1 

*8 1 

*8 1 

9 4 

10 2 

11 2 

12 2 

13 2 

14 2 

15 2 

16 2 

17 6 

18 2 

19 2 

20 1 

21 

MFG-5-900057 FOOT PAD MATTING 

MFG-5-100030 VERA BASE (WHT)  

MFG-5-200030 VERA BASE (BLUE)  

MFG-6-008010 24V CONTROL BOARD SON 

MFG-9-261024 #10-24 LOCK NUT  

MFG-9-270463 4-40 X 5/8 SH CAP (SS) 

MFG-9-270625 6-32 X ¼ BH SH (SS)  

MFG-9-270838 #8-32 X 3/8” PH-PH  

MFG-9-271075 #10-24 X ¾ MS 

MFG-9-321510 BATTERY 12V 

MFG-9-351600 JUMPERS (BATTERY) 

MFG-9-386630 FLAG TERM .250  

MFG-9-386710 RING TERMINAL BLUE 

MFG-9-387100 SPADE CONN-MALE(BL) 

MFG-9-570850 BATTERY PAD UPPER 

MFG-9-570860 BATTERY PAD LOWER 

MFG-9-570870 BOARD PAD 

SEW-6-000089 BATTERY STRAPS  

MFG-9-225750 ¼-20 X ¾ FH PH  

MFG-9-250050 ½-13 X 5 ¼ HH G5-LEG 

MFG-9-295040 WASHER .040/SS  

MFG-9-295062 WASHER .062/SS  

MFG-9-265008 ½-13 NYLON JAM NUT 

MFG-9-523100 CASTER 4” LOCKING 

MFG-9-238153 3/8-16 X 1.5 FH SH/SS 

MFG-6-583650 CUT TIE ROD ENDS  

MFG-9-263824 3/8-24 N.F. NUT-ZN  

MFG-4-900605 600 TIE ROD-CHROMED 

MFG-9-583600 TIE ROD END 

MFG-6-000350 INDEX ARM (ZINC)  

MFG-9-266311 LOC NUT 5/8-11  1 

22 MFG-9-592300 WASHER 5/8” BLACK FIBER 1 

23 MFG-6-000055 HOSP PLUG W/AC CORD 1 

24 MFG-9-633820 7/8” END CAP-RUBBER 1 

25 MFG-9-621000 1” LOCKING PLUG 2 

26 MFG-5-100040 VERA MAST (WHITE) 1 

26 MFG-5-200040 VERA MAST (BLUE) 1 
*26 MFG-9-320650 CORD RESTRAINT 1 

REF# PART# DESCRIPTION QTY 

*26 MFG-9-322039 VC CORD ASSY (TAN) 1 

*26 MFG-9-336450 E-STOP WIRE HARNESS 1 

*26 MFG-9-370650 POWER CORD (MOTOR) 1 

*26 MFG-9-542400 ½” GROMMET 1 

27 MFG-6-008025 PENDANT SWITCH-CON/B 1 

28 MFG-9-370690 E-STOP SWITCH 1 

29 MFG-9-250250 ½-20 X 2 ½ HH 1 

30 MFG-9-265008 ½-20 NYLON JAM NUT 1 

31 MFG-9-624110 BRONZE BUSHING ¾” 2 

32 MFG-5-100015 VERA SWIVEL ARM-WHT 1 

32 MFG-5-200015 VERA SWIVEL ARM-BLUE 1 

33 MFG-5-900093 VERA ACTUATOR W/1000 MOTOR 1 

*33 MFG-9-290650 #6 INTERNAL LOC/WSH 2 

*33 MFG-9-370660 MIC SWITCH/DOOR&LIFT 1 

*33 MFG-9-672020 PLASTIC MOUNT-MICRO 1 

34 MFG-9-633850 1 ¼” BLACK CAP  2 

35 MFG-5-500115 KNEE PADS 1 

36 MFG-9-225755 ½-20 X ¾-HH CS  1 

37 MFG-9-238125 3/8 X 1 ¼ SH BOLT  2 

37A MFG-9-263118 5/16-18 HEX NUT  1 

38 MFG-9-645500 HOSE 4 ACT BUSHING 1 

40 MFG-5-100050 FOOT STAND (WHITE) 1 

40 MFG-5-200050 FOOT STAND (BLUE) 1 
*41 MFG-9-238100 3/8-16 X 1 GR 5 BOLT 3 

*41 MFG-9-293807 3/8” SPLIT LOCK WASH 5 

*SEW-5-900110 VERA BOOT (BLK) 1 

*SEW-6-001048 SLING/BELT BAG 1 

*MFG-9-225020 ¾” PLASTIC CAPS 4 

*NOT PICTURED 

VERA 600 
MFG-5-1-0600 WHITE 
MFG-5-2-0600 BLUE

    39 MFG-6-000522 PLASTIC LIDS 2 

February 2021 For your nearest Distributor, call 1-800-694-4525 7



February 2021 For your nearest Distributor, call 1-800-694-4525 8



1 MFG-9-523190 CASTER 3” NON-LOCK 2 

REF# PART# DESCRIPTION QTY 

2 MFG-9-238120 3/8-16 X 1.25 FH-SH/SS 4 

3 MFG-9-263820 3/8-16 NYLON LOCKNUT 4 

4 MFG-4-200601 600 LEG-LEFT (BLUE) 1 

4 MFG-4-100601 600 LEG-LEFT (WHITE) 1 

4A MFG-4-200602 600 LEG-RIGHT (BLUE) 1 

4A MFG-4-100602 600 LEG-RIGHT (WHITE) 1 

5 

5A 

6 

MFG-4-900603 600 LEG PROTECTOR RIGHT 1 

MFG-4-900604 600 LEG PROTECTOR LEFT 1 

MFG-5-100031 VERA BASE/SCALE WHITE 1 

6 MFG-5-200031 VERA BASE/SCALE BLUE 1 

7 MFG-9-225750 ¼-20 X ¾ FH PH 4 

8 MFG-9-250050 ½ X 5 ¼ HH G5-LEG 2 

9 MFG-9-295040 WASHER .040/SS 2 

10 MFG-9-295062 WASHER .062/SS 2 

11 MFG-9-265008 ½-13 NYLON INSERT JAM 2 

12 MFG-9-523100 CASTER 4” LOCKING 2 

13 MFG-9-238153 3/8-16 X 1.5 FH SH/SS 2 

14 MFG-6-583650 CUT TIE ROD ENDS  2 

15 MFG-9-263824 3/8-24 N.F. NUT-ZN  6 

16 MFG-6-000366 TIE ROD-CHROMED  2 

17 MFG-9-583600 TIE ROD END 2 

18 MFG-6-542470 INDEX ARM-2 1 

19 MFG-9-250047 ½-13 X 4 SH CS-SS  1 

20 MFG-5-704000 GREEN SPRING-DANLY 1 

21 MFG-6-573290 SHIFT BAR-2 (29”)  1 
 

 

22 MFG-9-633820 7/8” END CAP-RUBBER 1 

REF# PART# DESCRIPTION QTY 

23 MFG-6-000055 HOSP PLUG W/AC CORD 1 

24 MFG-9-621000 1” LOCKING PLUG 2 

25 MFG-5-202040 V/S MAST – BLUE 1 

25 MFG-5-202047 V/S CELL HOUSING W/MAST 1 

25 MFG-5-102040 V/S MAST – WHITE 1 

25 MFG-5-102047 V/S CELL HOUSING W/MAST 1 

26 MFG-6-008025 PENDANT SWITCH-CON/B 1 

27 MFG-9-370690 E-STOP SWITCH 1 

28 MFG-9-250250 ½-20 X 2.5 HHCS G5 1 

29 MFG-9-265005 ½-20 NYLON INSERT JAM 4 

30 MFG-9-624110 BRONZE BUSHING ¾” 2 

31 MFG-9-250155 ½-20 X 1 ½ HH GR 5 ZINC 1 

32 MFG-5-200015 VERA SWIVEL ARM-BLUE 1 

32 MFG-5-100015 VERA SWIVEL ARM-WHITE 1 

33 MFG-5-500093 VERA ACTUATOR W/1000 LB MOTOR 1 

34 MFG-5-900110 KNEE PADS 1 

35 MFG-6-000522 PLASTIC LIDS 2 

36 MFG-5-202050 V/S FOOT STAND-BLUE 1 

36 MFG-5-102050 V/S FOOT STAND-WHITE 1 

37 MFG-9-238100 3/8-16 X 1 GR 5 BOLT 3 

38 MFG-9-633850 1 ¼” BLACK END CAP 2 

39 MFG-5-900052 FOOT PAD TRIM  1 

40 MFG-5-900057 FOOT PAD MATTING 1 

*NOT PICTURED 

VERA 600 W/SCALE 
MFG-5-1-0607 WHITE 
MFG-5-2-0607 BLUE

February 2021 For your nearest Distributor, call 1-800-694-4525 9



February 2021 For your nearest Distributor, call 1-800-694-4525 10



1 MFG-9-523190 CASTER 3”NON-LOCK 2 

REF# PART# DESCRIPTION QTY 

2 MFG-9-238120 3/8-16 X 1.25 FH-SH/SS 2 

3 MFG-9-263820 3/8-16 NYLON LOCKNUT 4 

4 MFG-4-101001 1000 LEG (LEFT) WHITE 1 

4 MFG-4-201001 1000 LEG (LEFT) BLUE 1 

4A MFG-4-100102 1000 LEG (RIGHT) WHITE 1 

4A MFG-4-201002 1000 LEG (RIGHT) BLUE 1 

5 

5A 

MFG-4-900604 600 LEG PROT-GREY LEFT 1 

MFG-4-900603 600 LEG PROT-GREY RIGHT 1 

6 MFG-5-900052 FOOT PAD TRIM 1 

7 1 

8 1 

8 1 

*8 1 

*8 2 

*8 2 

*8 2 

*8 2 

*8 1 

*8 2 

*8 1 

*8 1 

*8 2 

*8 1 

*8 1 

*8 1 

*8 1 

*8 1 

9 4 

10 2 

11 2 

12 2 

13 2 

14 2 

15 2 

16 2 

17 6 

18 2 

19 2 

20 1 

21 

MFG-5-900057 FOOT PAD MATTING 

MFG-5-100030 VERA BASE (WHT)  

MFG-5-200030 VERA BASE (BLUE)  

MFG-6-008010 24V CONTROL BOARD SON 

MFG-9-261024 #10-24 LOCK NUT  

MFG-9-270463 4-40 X 5/8 SH CAP (SS) 

MFG-9-270625 6-32 X ¼ BH SH (SS)  

MFG-9-270838 #8-32 X 3/8” PH-PH  

MFG-9-271075 #10-24 X ¾ MS 

MFG-9-321510 BATTERY 12V 

MFG-9-351600 JUMPERS (BATTERY) 

MFG-9-386630 FLAG TERM .250  

MFG-9-386710 RING TERMINAL BLUE 

MFG-9-387100 SPADE CONN-MALE(BL) 

MFG-9-570850 BATTERY PAD UPPER 

MFG-9-570860 BATTERY PAD LOWER 

MFG-9-570870 BOARD PAD 

SEW-6-000089 BATTERY STRAPS  

MFG-9-225750 ¼-20 X ¾ FH PH  

MFG-9-250050 ½-13 X 5 ¼ HH G5-LEG 

MFG-9-295040 WASHER .040/SS  

MFG-9-295062 WASHER .062/SS  

MFG-9-265008 ½-13 NYLON JAM NUT 

MFG-9-523100 CASTER 4” LOCKING 

MFG-9-238153 3/8-16 X 1.5 FH SH/SS 

MFG-6-583650 CUT TIE ROD ENDS  

MFG-9-263824 3/8-24 N.F. NUT-ZN  

MFG-4-900605 600 TIE ROD-CHROMED 

MFG-9-583600 TIE ROD END 

MFG-6-000350 INDEX ARM (ZINC)  

MFG-9-266311 LOC NUT 5/8-11  1 

22 MFG-9-592300 WASHER 5/8” BLACK FIBER 1 

23 MFG-6-000055 HOSP PLUG W/AC CORD 1 

24 MFG-9-633820 7/8” END CAP-RUBBER 1 

25 MFG-9-621000 1” LOCKING PLUG 2 

26 MFG-5-100040 VERA MAST (WHITE) 1 

26 MFG-5-200040 VERA MAST (BLUE) 1 
*26 MFG-9-320650 CORD RESTRAINT 1 

REF# PART# DESCRIPTION QTY 

*26 MFG-9-322039 VC CORD ASSY (TAN) 1 

*26 MFG-9-336450 E-STOP WIRE HARNESS 1 

*26 MFG-9-370650 POWER CORD (MOTOR) 1 

*26 MFG-9-542400 ½” GROMMET 1 

27 MFG-6-008025 PENDANT SWITCH-CON/B 1 

28 MFG-9-370690 E-STOP SWITCH 1 

29 MFG-9-250250 ½-20 X 2 ½ HH 1 

30 MFG-9-265008 ½-20 NYLON JAM NUT 1 

31 MFG-9-624110 BRONZE BUSHING ¾” 2 

32 MFG-5-100015 VERA SWIVEL ARM-WHT 1 

32 MFG-5-200015 VERA SWIVEL ARM-BLUE 1 

33 MFG-5-900093 VERA ACTUATOR W/1000 LB MOTOR 1 

*33 MFG-9-290650 #6 INTERNAL LOC/WSH 2 

*33 MFG-9-370660 MIC SWITCH/DOOR&LIFT 1 

*33 MFG-9-672020 PLASTIC MOUNT-MICRO 1 

34 MFG-9-633850 1 ¼” BLACK CAP  2 

35 MFG-5-500115 KNEE PADS 1 

36 MFG-9-225755 ½-20 X ¾-HH CS  1 

37 MFG-9-238125 3/8 X 1 ¼ SH BOLT  2 

37A MFG-9-263118 5/16-18 HEX NUT  1 

38 MFG-9-645500 HOSE 4 ACT BUSHING 1 

39 mfg-6-000522 PLASTIC LIDS 2 

40 MFG-5-100050 FOOT STAND (WHITE) 1 

40 MFG-5-200050 FOOT STAND (BLUE) 1 

*41 MFG-9-238100 3/8-16 X 1 GR 5 BOLT 3 

*41 MFG-9-293807 3/8” SPLIT LOCK WASH 5 

*SEW-5-900110 VERA BOOT (BLK) 1 

*SEW-6-001048 SLING/BELT BAG 1 

*MFG-9-225020 ¾” PLASTIC CAPS 4 

*NOT PICTURED 

VERA 800 
MFG-5-1-0800 WHITE 
MFG-5-2-0800 BLUE

February 2021 For your nearest Distributor, call 1-800-694-4525 11



Backside of Base  (LIFTS WITHOUT BUILT-IN SCALE)

REF # PART # DESCRIPTION QTY

1 6-000350 INDEX ARM (ZINC) 1
2 9-266311 LOC NUT 5/8-11 1
3 9-592300 1
4 6-000366 TIE ROD - CHROMED 2

1

4

3

2

Reference #2 (part #9-266311) is located on the inside of the base.

WASHER 5/8" WHITE NYLON

February 2021 For your nearest Distributor, call 1-800-694-4525 12

stephani
Oval

stephani
Line

stephani
Oval

stephani
Line

stephani
Oval

stephani
Line

stephani
Oval

stephani
Line



TOOLS  NEEDED TO ASSEMBLE YOUR LIFT 

3/4” WRENCHES (2) STANDARD SCREWDRVIER 
 9/16” WRENCH 3/8” WRENCH 
 1/2” WRENCH 7/16” WRENCH 
 PHILLIPS HEAD SCREWDRIVER 

APPLY 1-2 DROPS OF LOCTITE TO ALL NUTS AND BOLTS 

 ASSEMBLY PROCEDURE 
    FOLLOW STEPS 1 THROUGH 13 

Numbers coincide with pictorial on following page 

1) Remove mast bolt or extended actuator bolt with pendant switch and small
cardboard box containing batteries, (3) 3/8” bolts, (3) 3/8” lock washers, (2)
1/2” nylon washers and (1) actuator bolt.

2) Remove base assembly from box.
3) Remove foot stand and arm from box.
4) Using Phillips screwdriver, remove plastic lids from base assembly.
5) Place mast over base assembly. Connect all wire connector numbers 1 through

6 and gently guide wires into base being careful not to pinch any wires when
the mast is put on the base. The number 4 tan wire plugs directly into the con-
trol  board inside base at phone jack.

6) Place mast over base assembly, connect all wire connections and gently guide
sires into base.

7) Align the 3 holes in the mast with the 3 holes in the base. Apply 1-2 drops of
loctite to the (3) 3/8” bolts and (3) 3/8” lock washers, do not tighten com-
pletely at this time.

8) Place shift bar through shift bar guide on the right end of the mast over the in-
dex arm on the base assembly. (Loosen the (3) 3/8” bolts on mast if needed.)
When shift bar is in place then tighten the (3) 3/8” bolts in mast firmly.

9) Place the 2 batteries inside the base and hook together the battery wire con-
nection. Place the 2 black lids back on base and tighten firmly.

10) Hang hospital grade plug with coil cord on mast before assembling tie rod
ends to index arm. Left tie rod goes to the bottom hole of the index arm and 
right tie rod goes to the top hole of the index arm. Place 3/8” lock washer and 
3/8” nut to each tie rod and tighten firmly. 

11) Place actuator cover on actuator then align upper arm into mast bracket using
2 3/4” mast bolt. At this time apply 1-2 drops of loctite then tighten the 1/2” x 
20 jam nut. Align lower arm bracket holes with the top of the actuator. Insert 
the 3/8” x 1 1/5” shoulder bolt. Apply 1-2 drops of loctite then tighten the 
5/16” x 18 nut. 

12) Place knee pad on foot stand using (2) 1/4” - 20 x 1 knee pad bolts.
13) Place foot stand on mast pegs and in foot stand guides on base assembly.

Then insert the emergency stop switch into rectangular hole. 

For your nearest Distributor, call 1-800-694-4525 December 2013
12

February 2021 For your nearest Distributor, call 1-800-694-4525 13



February 2021 For your nearest Distributor, call 1-800-694-4525 14



February 2021 For your nearest Distributor, call 1-800-694-4525 15



February 2021 For your nearest Distributor, call 1-800-694-4525 16



B
AT

TE
RY

C
H

A
R

G
ER

TA
N

 P
H

O
N

E
C

O
N

N
EC

TI
O

N

A
U

XI
LL

A
RY

U
P/

D
O

W
N

SW
IT

C
H

N
O

T 
U

SE
D

BR
N

T1

N
O

T 
U

SE
D

W
H

T
U

P
D

N
 B

LU

T2
 B

LU

BLACK

BL
AC

K 
W

/ R
ED

WHITE

WHITE

WHITE

BL
AC

K

BL
AC

K

BLUE

BLACK

BLUE

BLUE

RED

BRN

BRN

BRN
G

R
N

W
H

T

24V
UP
DN 2

2

2

RLUPBRLUPA RLDWNB

RLWNA

P1
1

P3

P7 P6
P1

P5
P1

0

P9P8

24
V

P2 P4

PEND

T1

T2

F2
F1

SPARE

D
IA

G
R

AM
 1

A
24

 V
O

LT
 C

O
N

TR
O

L 
BO

AR
D

Pa
rt 

#6
-0

08
00

0

PO
ST

IV
E 

Pr
ob

e 
to

 B
ro

w
n 

W
ire

 S
id

e
N

EG
AT

IV
E 

Pr
ob

e 
to

 B
lu

e 
W

ire
 S

id
e

11
0 

VA
C

IN
PU

T

EM
ER

G
EN

C
Y 

ST
O

P
SW

IT
C

H
EM

ER
G

EN
C

Y 
D

O
W

N
M

IC
R

O
 S

W
IT

C
H

B
AT

TE
RY

EM
ER

G
EN

C
Y

ST
O

P 
SW

IT
C

H

M
O

TO
R

 
PO

W
ER

 C
O

R
D

February 2021 For your nearest Distributor, call 1-800-694-4525 17



B
AT

TE
RY

C
H

A
R

G
ER

TA
N

 P
H

O
N

E
C

O
N

N
EC

TI
O

N

A
U

XI
LL

A
RY

 
U

P/
D

O
W

N
SW

IT
C

H

N
O

T 
U

SE
D

BR
N

T1

N
O

T 
U

SE
D

W
H

U
P

D
N

 B
LU

E 

T2
 B

LU
E

BLACK

BL
AC

K 
W

/ R
ED

WHITE

WHITE

WHITE

BL
AC

K

BL
AC

K

BLUE

BLACK

BLUE

BLUE

RED

BRN

BRN

BRN
G

R
N

W
H

T

24V
UP
DN 2

2

2

RLUPBRLUPA RLDWNB

RLWNA

P1
1

P3

P7 P6
P1

P5
P1

0

P9P8

24
V

P2 P4

PEND

T1

T2

F2
F1

SPARE

D
IA

G
R

AM
 1

B
24

 V
O

LT
 C

O
N

TR
O

L 
BO

AR
D

Pa
rt 

#6
-0

08
00

0
Lo

w
er

 P
C

 (L
og

ic
 B

oa
rd

)
Pa

rt 
#9

-3
78

10
0

11
0 

VA
C

IN
PU

T

EM
ER

G
EN

C
Y 

ST
O

P
SW

IT
C

H
EM

ER
G

EN
C

Y 
D

O
W

N
M

IC
R

O
 S

W
IT

C
H

B
AT

TE
RY

EM
ER

G
EN

C
Y

ST
O

P 
SW

IT
C

H

M
O

TO
R

 
PO

W
ER

 C
O

R
D

3
1

8
9

4

11 10

6
2

5

8 
R

em
ov

e/
R

ep
la

ce
8 

R
em

ov
e/

R
ep

la
ce

8 
R

em
ov

e/
R

ep
la

ce

8 
R

em
ov

e/
R

ep
la

ce

1.
 R

em
ov

e 
b

la
ck

 li
d

s 
u

si
n

g
 P

h
ill

ip
s 

sc
re

w
d

ri
ve

r.
2.

 U
n

p
lu

g
 &

 re
m

ov
e 

b
at

te
ri

es
.

3.
 U

si
n

g
 5

/8
" 

w
re

n
ch

, r
em

ov
e 

au
xi

lia
ry

 s
w

it
ch

.
4.

 R
em

ov
e 

ta
n

 w
ir

e 
co

n
n

ec
ti

o
n

 #
4 

fr
o

m
 p

h
o

n
e 

ja
ck

 o
n

 c
o

n
tr

o
l b

o
ar

d
.

5.
 R

em
ov

e 
co

n
tr

o
l b

o
ar

d
 fr

o
m

 b
as

e.
6.

 R
em

ov
e 

to
p

 P
C

 b
o

ar
d

 (r
el

ay
 b

o
ar

d
).

To
 re

m
ov

e 
to

p
 P

C
 b

o
ar

d,
 w

h
ile

 p
re

ss
in

g
 

d
o

w
n

 o
n

 w
h

it
e 

p
eg

s, 
lif

t 
to

p
 P

C
 b

o
ar

d
 

te
ac

h
 c

o
rn

er
.

7.
 U

n
p

lu
g

 w
ir

es
 fr

o
m

 b
as

e 
at

 
co

n
n

ec
ti

o
n

 n
u

m
b

er
s 

o
n

 t
h

ro
u

g
h

 s
ix

.
8.

 R
em

ov
e 

re
m

ai
n

in
g

 fo
u

r c
o

n
n

ec
ti

o
n

s 
n

o
te

d
 o

n
 d

ia
g

ra
m

.

9.
 T

o
p

 P
C

 b
o

ar
d

 (r
el

ay
 b

o
ar

d
) s

h
o

u
ld

 b
e 

co
m

p
le

te
ly

 d
is

co
n

n
ec

te
d

 &
 re

m
ov

ed
10

. R
em

ov
e 

w
ir

es
 fr

o
m

 lo
w

er
 P

C
 b

o
ar

d
 (l

o
g

ic
 

b
o

ar
d

), 
#7

 t
h

ro
u

g
h

 #
12

 a
s 

p
er

 d
ia

g
ra

m
.

11
. W

it
h

 P
h

ill
ip

s 
sc

re
w

d
ri

ve
r r

em
ov

e 
4 

Ph
ill

ip
s 

sc
re

w
s 

lo
ca

te
d

 o
n

e 
at

 e
ac

h
 c

o
rn

er
 a

n
d

 
re

m
ov

e 
o

ld
 lo

w
er

 P
C

 b
o

ar
d

 (l
o

g
ic

 b
o

ar
d

).
12

. S
cr

ew
 d

o
w

n
 n

ew
 lo

w
er

 P
C

 b
o

ar
d

 (l
o

g
ic

 
b

o
ar

d
), 

ca
re

fu
l n

o
t 

to
 t

ig
h

te
n

 to
 t

ig
h

t
13

. R
ep

la
ce

 c
o

n
n

ec
ti

o
n

s 
#7

 t
h

ro
u

g
h

 #
12

 b
ei

n
g

 
ve

ry
 c

ar
ef

u
l n

o
t 

to
 p

re
ss

 h
ar

d
 w

h
en

 m
ak

in
g

 
co

n
n

ec
ti

o
n

s.
14

. P
u

t 
th

e 
n

ew
 to

p
 P

C
 b

o
ar

d
 (r

el
ay

 b
o

ar
d

) o
n

 
w

h
it

e 
p

eg
s. 

C
ar

ef
u

lly
 a

lig
n

 w
h

it
e 

p
eg

s 
an

d
 

si
x 

g
o

ld
 p

eg
s.

*N
o

te
 d

ia
g

ra
m

15
. R

ep
la

ce
 a

ll 
co

n
n

ec
ti

o
n

s 
p

re
vi

o
u

sl
y 

d
is

co
n

n
ec

te
d

.
16

. P
u

t 
co

n
tr

o
l b

o
ar

d
 b

ac
k 

in
to

 li
ft

 b
as

e 
b

ei
n

g
 

ca
re

fu
l w

it
h

 w
ir

e 
co

n
n

ec
ti

o
n

s.
17

. R
ei

n
se

rt
 a

u
xi

lia
ry

 s
w

it
ch

 in
to

 b
ac

k 
o

f b
as

e.
 

Ti
g

h
te

n
 w

it
h

 5
/8

" 
w

re
n

ch
.

*
C

ar
ef

u
l t

o
 a

lig
n

 6
 g

o
ld

 p
eg

s 
in

to
 s

o
ck

et
 o

n
lo

w
er

 P
C

 b
o

ar
d

 (l
o

g
ic

 B
o

ar
d

)

February 2021 For your nearest Distributor, call 1-800-694-4525

18



R
E

D
 W

IR
E

B
A

T
T

E
R

Y
 P

O
S

T
 H

E
R

E

D
ia

gr
am

 1
C

(2
) 

12
 V

O
LT

 B
A

T
T

E
R

IE
S

P
ar

t #
9-

32
15

10

B
A

T
T

E
R

Y
 P

O
S

T
 H

E
R

E
B

LA
C

K
 W

IR
E

N
eg

at
iv

e 
(-

)
P

ro
be

 H
er

e

Black BlackRed Red

N
eg

at
iv

e 
(-

)
P

ro
be

 H
er

e

C
on

ne
ct

 J
um

pe
r

H
er

e

C
on

ne
ct

 J
um

pe
r

H
er

e
P

os
iti

ve
 (

+
)

P
ro

be
 H

er
e

P
os

iti
ve

 (
+

)
P

ro
be

 H
er

e

February 2021 For your nearest Distributor, call 1-800-694-4525 19



BA
TT

ER
Y

CH
A

RG
ER

AU
XI

LL
A

RY
U

P/
D

O
W

N
SW

IT
C

H

N
O

T 
U

SE
D

BR
N

T1

N
O

T 
U

SE
D

W
H

T
U

P
D

N
 B

ue

Bl
ue T2

TA
N

 P
H

O
N

E
C

O
N

N
EC

TI
O

N

BLACK

BL
K 

W
/ R

ED
 T

AP
E

WHITE

WHITE

WHITE

BL
AC

K

BL
AC

K

BLUE

BLACK

BLUE

BLUE

RED

BRN

BRN

BRN
G

R
N

W
H

T

24V
UP
DN 2

2

2

RLUPBRLUPA RLDWNB

RLWNA

P1
1

P3

P7 P6
P1

P5
P1

0

P9P8

24
V

P2 P4

PEND

T1

T2

F2
F1

SPARE

Di
sc

on
ne

ct
 fr

om
co

il c
or

d 
he

re

DI
AG

R
AM

 2
A

24
 V

O
LT

 C
O

NT
RO

L 
BO

AR
D

Pa
rt 

#6
-0

08
00

0

11
0 

VA
C

IN
PU

T

EM
ER

G
EN

CY
 S

TO
P

SW
IT

C
H

EM
ER

G
EN

CY
 D

O
W

N
M

IC
R

O
 S

W
IT

C
H

BA
TT

ER
Y

EM
ER

G
EN

CY
ST

O
P 

SW
IT

C
H

M
O

TO
R

 
PO

W
ER

 C
O

R
D

U
S

E
 

E
X

T
R

E
M

E
 

C
A

U
T

I
O

N
!

!
!

February 2021 For your nearest Distributor, call 1-800-694-4525 20



B
AT

TE
RY

C
H

A
R

G
ER

TA
N

 P
H

O
N

E
C

O
N

N
EC

TI
O

N

A
U

XI
LL

A
RY

 
U

P/
D

O
W

N
SW

IT
C

H

N
O

T 
U

SE
D

BR
N

T1

N
O

T 
U

SE
D

W
H

T
U

P
D

N
 B

LU
E 

T2
 B

LU
E

BLACK

WHITE

WHITE

WHITE

BL
AC

K

BL
AC

K

BLUE

BLACK

BLUE

BLUE

RED

BRN

BRN

BRN
G

R
N

W
H

T

24V
UP
DN 2

2

2

RLUPBRLUPA RLDWNB

RLWNA

P1
1

P3

P7 P6
P1

P5
P1

0

P9P8

24
V

P2 P4

PEND

T1

T2

F2
F1

SPARE
BL

K 
W

/ R
ED

 T
AP

E

D
IA

G
R

AM
 5

B
24

 V
O

LT
 C

O
N

TR
O

L 
BO

AR
D

Pa
rt 

#6
-0

08
00

0
Lo

w
er

 P
C

 (L
og

ic
 B

oa
rd

)
Pa

rt 
#9

-3
78

20
0

11
0 

VA
C

IN
PU

T

EM
ER

G
EN

C
Y 

ST
O

P
SW

IT
C

H
EM

ER
G

EN
C

Y 
D

O
W

N
M

IC
R

O
 S

W
IT

C
H

B
AT

TE
RY

EM
ER

G
EN

C
Y

ST
O

P 
SW

IT
C

H

M
O

TO
R

 
PO

W
ER

 C
O

R
D

3
1

4

6
2

5

8 
R

em
ov

e/
R

ep
la

ce
8 

R
em

ov
e/

R
ep

la
ce

8 
R

em
ov

e/
R

ep
la

ce

8 
R

em
ov

e/
R

ep
la

ce

1.
 R

em
ov

e 
b

la
ck

 li
d

s 
u

si
n

g
 P

h
ill

ip
s 

sc
re

w
d

ri
ve

r.
2.

 U
n

p
lu

g
 &

 re
m

ov
e 

b
at

te
ri

es
.

3.
 U

si
n

g
 5

/8
" 

w
re

n
ch

, r
em

ov
e 

au
xi

lia
ry

 s
w

it
ch

.
4.

 R
em

ov
e 

ta
n

 w
ir

e 
co

n
n

ec
ti

o
n

 #
4 

fr
o

m
 p

h
o

n
e 

ja
ck

 o
n

 c
o

n
tr

o
l b

o
ar

d
.

5.
 R

em
ov

e 
co

n
tr

o
l b

o
ar

d
 fr

o
m

 b
as

e.
6.

 R
em

ov
e 

to
p

 P
C

 b
o

ar
d

 (r
el

ay
 b

o
ar

d
).

To
 re

m
ov

e 
to

p
 P

C
 b

o
ar

d,
 w

h
ile

 p
re

ss
in

g
 

d
o

w
n

 o
n

 w
h

it
e 

p
eg

s, 
lif

t 
to

p
 P

C
 b

o
ar

d
 

te
ac

h
 c

o
rn

er
.

7.
 U

n
p

lu
g

 w
ir

es
 fr

o
m

 b
as

e 
at

 
co

n
n

ec
ti

o
n

 n
u

m
b

er
s 

o
n

 t
h

ro
u

g
h

 s
ix

.
8.

 R
em

ov
e 

re
m

ai
n

in
g

 fo
u

r c
o

n
n

ec
ti

o
n

s 
n

o
te

d
 o

n
 d

ia
g

ra
m

.

9.
 T

o
p

 P
C

 b
o

ar
d

 (r
el

ay
 b

o
ar

d
) s

h
o

u
ld

 b
e 

co
m

p
le

te
ly

 d
is

co
n

n
ec

te
d

 &
 re

m
ov

ed
10

. P
u

t 
th

e 
n

ew
 to

p
 P

C
 b

o
ar

d
 (r

el
ay

 b
o

ar
d

) o
n

 
w

h
it

e 
p

eg
s. 

C
ar

ef
u

lly
 a

lig
n

 w
h

it
e 

p
eg

s 
an

d
 

si
x 

g
o

ld
 p

eg
s.

*N
o

te
 d

ia
g

ra
m

11
. R

ep
la

ce
 a

ll 
co

n
n

ec
ti

o
n

s 
p

re
vi

o
u

sl
y 

d
is

co
n

n
ec

te
d

.
12

. P
u

t 
co

n
tr

o
l b

o
ar

d
 b

ac
k 

in
to

 li
ft

 b
as

e 
b

ei
n

g
 

ca
re

fu
l w

it
h

 w
ir

e 
co

n
n

ec
ti

o
n

s.
13

. R
ei

n
se

rt
 a

u
xi

lia
ry

 s
w

it
ch

 in
to

 b
ac

k 
o

f b
as

e.
 

Ti
g

h
te

n
 w

it
h

 5
/8

" 
w

re
n

ch
.

*
C

ar
ef

u
l t

o
 a

lig
n

 6
 g

o
ld

 p
eg

s 
in

to
 s

o
ck

et
 o

n
lo

w
er

 P
C

 b
o

ar
d

 (l
o

g
ic

 B
o

ar
d

)

February 2021 For your nearest Distributor, call 1-800-694-4525

21



B
AT

TE
RY

C
H

A
R

G
ER

TA
N

 P
H

O
N

E
C

O
N

N
EC

TI
O

N

A
U

XI
LL

A
RY

 
U

P/
D

O
W

N
SW

IT
C

H

N
O

T 
U

SE
D

BR
N

T1

N
O

T 
U

SE
D

W
H

T
U

P
D

N
 B

LU
E 

T2
 B

LU
E

BLACK

BL
K 

W
/ R

ED
 T

AP
E

WHITE

WHITE

WHITE

BL
AC

K

BL
AC

K

BLUE

BLACK

BLUE

BLUE

RED

BRN

BRN

BRN
G

R
N

W
H

T

24V
UP
DN 2

2

2

RLUPBRLUPA RLDWNB

RLWNA

P1
1

P3

P7 P6
P1

P5
P1

0

P9P8

24
V

P2 P4

PEND

T1

T2

F2
F1

SPAREPl
ac

e 
Po

si
tiv

e 
Pr

od
e 

@
 w

hi
te

 W
ire

Pl
ac

e 
N

eg
at

iv
e 

Pr
ob

e
@

 B
la

ck
 W

ire

Be
 s

ur
e 

co
nn

ec
tio

n 
is

se
cu

re
 w

he
n 

fin
is

he
d

D
IA

G
R

AM
 8

A
24

 V
O

LT
 C

O
N

TR
O

L 
BO

AR
D

Pa
rt 

#6
-0

08
00

0

11
0 

VA
C

IN
PU

T

EM
ER

G
EN

C
Y 

ST
O

P
SW

IT
C

H
EM

ER
G

EN
C

Y 
D

O
W

N
M

IC
R

O
 S

W
IT

C
H

B
AT

TE
RY

EM
ER

G
EN

C
Y

ST
O

P 
SW

IT
C

H

M
O

TO
R

 
PO

W
ER

 C
O

R
D

February 2021 For your nearest Distributor, call 1-800-694-4525 22



M
O

N
TH

LY
 V

ER
A

-L
IF

T™
 B

A
C

K
 B

EL
T 

A
N

D
 S

IT
TI

N
G

 S
LI

N
G

 IN
SP

EC
TI

O
N

 C
H

EC
K

LI
ST

 

IN
ST

R
U

C
T

IO
N

S:
 

A
ll 

ba
ck

 b
el

ts
 a

nd
 si

tt
in

g 
sl

in
gs

 in
 th

e 
fa

ci
lit

y 
m

us
t b

e 
ch

ec
ke

d 
m

on
th

ly
.  

B
ac

k 
be

lts
 a

nd
 si

tt
in

g 
sl

in
gs

 th
at

 a
re

 d
am

ag
ed

 o
r 

ex
ce

ss
iv

el
y 

w
or

n 
m

us
t b

e 
re

m
ov

ed
 fr

om
 se

rv
ic

e 
an

d 
re

pl
ac

ed
 w

ith
 u

nd
am

ag
ed

 b
ac

k 
be

lts
 o

r 
si

tt
in

g 
sl

in
gs

.  
 

C
he

ck
 e

ac
h 

bl
an

k 
as

 th
at

 it
em

 is
 in

sp
ec

te
d.

  N
ot

e 
th

e 
da

te
 in

sp
ec

te
d,

 in
iti

al
s o

f t
he

 n
ur

se
 o

r 
pr

of
es

si
o n

al
 r

eh
ab

ili
ta

tio
n 

de
pa

rt
m

en
t s

ta
ff

 m
em

be
r 

w
ho

 p
er

fo
rm

ed
 th

e 
in

sp
ec

tio
n,

 a
nd

 a
ct

io
n 

ta
ke

n,
 if

 a
ny

, i
n 

th
e 

“C
O

R
R

E
C

T
IV

E
 A

C
T

IO
N

” 
co

lu
m

n.
 

Y
E

A
R

  

JA
N

 
FE

B
 

M
A

R
 

A
PR

 
M

A
Y

 
JU

N
 

JU
L

 
A

U
G

 
SE

P 
O

C
T

 
N

O
V

 
D

E
C

 
C

O
R

R
E

C
T

IV
E

 A
C

T
IO

N
  

To
ta

l n
um

be
r o

f b
ac

k 
be

lts
. 

To
ta

l n
um

be
r o

f 
si

tti
ng

 sl
in

gs
. 

D
oe

s s
af

et
y 

be
lt 

V
el

cr
o 

or
 p

la
st

ic
 

co
nn

ec
to

r f
as

te
n 

se
cu

re
ly

? 
Is

 lo
os

e 
an

d/
or

 
m

is
si

ng
 st

itc
hi

ng
 

pr
es

en
t?

 

A
re

 te
ar

s p
re

se
nt

? 

Is
 e

xc
es

si
ve

 w
ea

r 
pr

es
en

t?
 

Is
 c

ol
or

 fa
di

ng
 o

n 
st

ab
ili

zi
ng

 h
an

dl
es

? 
* 

 

Is
 th

e 
pa

dd
in

g 
in

si
de

 
th

e 
le

g 
st

ra
ps

 
sm

oo
th

?*
* 

*I
f t

he
 c

ol
or

 is
 fa

di
ng

 o
n 

th
e 

st
ab

ili
zi

ng
 h

an
dl

es
, t

hi
s i

nd
ic

at
es

 th
e 

sl
in

g 
is

 b
ei

ng
 la

un
de

re
d 

w
ith

 b
le

ac
h.

  T
he

 b
ac

k 
be

lt 
or

 si
tti

ng
 sl

in
g 

m
us

t b
e 

re
m

ov
ed

 fr
om

se
rv

ic
e 

i m
m

ed
ia

te
ly

 a
nd

 d
is

ca
rd

ed
 a

s b
le

ac
h 

w
ea

ke
ns

 th
e 

fa
br

ic
 a

nd
 st

itc
hi

ng
. 

**
If

 th
e 

pa
dd

in
g 

in
si

de
 th

e 
le

g 
st

ra
ps

 is
 b

un
ch

ed
 (n

o 
lo

ng
er

 sm
oo

th
), 

th
is

 in
di

ca
te

s t
he

 sl
in

g 
ha

s b
ee

n 
dr

ie
d 

in
 a

 h
ot

 d
ry

er
.  

Th
e 

sl
in

g 
m

us
t b

e 
re

m
ov

ed
 fr

om
 

se
rv

ic
e 

im
m

ed
ia

te
ly

 a
nd

 d
is

ca
rd

ed
 a

s t
oo

 m
uc

h 
he

at
 c

an
 d

am
ag

e 
th

e 
sl

in
g.

 2
3

February 2021 For your nearest Distributor, call 1-800-694-4525
22



M
O

N
TH

LY
 V

ER
A

-L
IF

T™
 IN

SP
EC

TI
O

N
 C

H
EC

K
LI

ST
 

IN
ST

R
U

C
T

IO
N

S:
 

U
se

 o
ne

 p
ag

e 
fo

r 
ea

ch
 V

E
R

A
-L

IF
T

™
.  

C
he

ck
 e

ac
h 

bl
an

k 
as

 th
at

 it
em

 is
 in

sp
ec

te
d.

  N
ot

e 
th

e 
da

te
 in

sp
ec

te
d,

 th
e 

in
iti

al
s o

f t
he

 
m

ai
nt

en
an

ce
 st

af
f m

em
be

r 
w

ho
 p

er
fo

rm
ed

 th
e 

in
sp

ec
tio

n 
an

d 
re

pa
ir

s o
r 

ad
ju

st
m

en
ts

 m
ad

e 
in

 th
e 

“A
C

T
IO

N
 T

A
K

E
N

” 
co

lu
m

n.
 

Se
ri

al
 N

um
be

r 
of

 L
ift

 
Y

ea
r 

JA
N

 
FE

B
 

M
A

R
A

PR
 

M
A

Y
JU

N
 

JU
L

 
A

U
G

 
SE

P 
O

C
T

 
N

O
V

 
D

E
C

 
A

C
T

IO
N

 T
A

K
E

N
 

C
he

ck
 n

ut
s &

 b
ol

ts
 fo

r 
tig

ht
ne

ss
 

In
sp

ec
t w

el
ds

 fo
r 

cr
ac

ks
, r

us
tin

g 
&

 
da

m
ag

e 

R
em

ov
e 

lid
s &

 in
sp

ec
t 

w
ire

 c
on

ne
ct

io
ns

 

C
he

ck
 c

as
te

rs
 fo

r 
tig

ht
ne

ss
/li

nt
 

C
he

ck
 b

at
te

ry
 v

ol
ta

ge
 

w
hi

le
 li

ft 
is

 in
 

op
er

at
io

n*
  

C
he

ck
 b

at
te

ry
 c

ha
rg

er
 

ou
tp

ut
 (2

7.
6 

vo
lts

 +
 o

r-
 .5

 
vo

lts
) 

*1
3.

2 
vo

lts
 if

 fu
lly

 c
ha

rg
ed

, a
pp

ro
x.

 1
2.

0 
vo

lts
 if

 p
ar

tia
lly

 d
is

ch
ar

ge
d 

(+
 o

r -
 .5

 v
ol

t).
  I

f v
ol

ta
ge

 d
ec

re
as

es
 b

y 
4 

– 
5 

vo
lts

, c
ha

ng
e 

th
e

ba
tte

ry
. 

Pl
ea

se
 fo

llo
w

 th
e 

m
ai

nt
en

an
ce

 a
nd

 in
sp

ec
tio

n 
pr

oc
ed

ur
es

 o
ut

lin
ed

 in
 th

e 
pr

od
uc

t m
an

ua
ls 

an
d 

re
co

rd
 a

cc
or

di
ng

ly
. 

 B
as

ed
 o

n 
in

st
itu

tio
na

l a
ve

ra
ge

 u
sa

ge
 d

at
a,

 V
an

ca
re

 re
co

m
m

en
ds

 th
at

 a
ll 

lif
ts

 b
e 

re
pl

ac
ed

 e
ve

ry
 te

n 
ye

ar
s o

r s
oo

ne
r 

ba
se

d 
up

on
 th

e 
fa

ci
lit

ie
s u

sa
ge

 a
nd

 th
e 

fin
di

ng
s d

ur
in

g 
re

gu
la

r u
se

, m
ai

nt
en

an
ce

 a
nd

 in
sp

ec
tio

ns
.  

23

February 2021 For your nearest Distributor, call 1-800-694-4525



VCD.415 REV 1 2019

Vera-Lift I/II ‐ Quarterly & Annual Preventative Maintenance 
Facility: Contract Dates: To: 

Address: Scheduled: Actual: 

Lift Model: Next PM Check: 

Lift Serial Number: Number of Lifts Since Last PM: 

Additional Service Needed?  YES  NO 

Visual Inspection: Description: Pass Inspection: Problems: Fixed: 

Inspect Fasteners: 
Check all nuts and bolts for 
tightness.  If loose, apply 1 or 2 
drops of Loctite#271. 

 YES  NO  N/A  YES  NO 

Inspect Frame: Visually inspect welds for 
cracks, rusting and damage.  YES  NO  N/A  YES  NO 

Casters: 

Inspect casters for 
tightness/lint.  Ensure that 
caster brakes are working 
properly. 

 YES  NO  N/A  YES  NO 

Electrical System Description: Pass Inspection: Problems: Fixed: 

Inspect wire 
connections: 

Remove lids and visually 
inspect wire connections. 

 YES  NO  N/A  YES  NO 

Battery Voltage: 

Under load, check batteries for 
voltage (minimum 25 volts).  
Check each battery for voltage 
(should be equal).  If more than 
3 volts difference replace low 
battery. 

 YES  NO  N/A  YES  NO 

Charger: 
Check battery charger for 
output (26+ volts, maximum 
output 28 volts). 

 YES  NO  N/A  YES  NO 

Functional Testing: Description: Pass Inspection: Problems: Fixed: 

Hand Control: 

Press each button on the hand-
control for 10 seconds.  Ensure 
button function works 
continuously. 

 YES  NO  N/A  YES  NO 

Attach the load equivalent 
(1.25 X the rated capacity of 
the lift).  With the test load 
applied to the lift: listen for any 
unusual noises; check all 
structural welds for any signs 
of stress or fatigue cracks; 
check for any irregular 
deformation of lift and lift 
attachments.  If any are found, 
take the lift out of service and 
contact your Vancare 
distributor. 

 YES  NO  N/A  YES  NO 

Vancare Distributor: 

Customer: 

PRINT SIGN DATE 

Load Test: 
ONLY ANNUALY 



TOOLS NEEDED FOR QUARTERLY MAINTENANCE CHECK 

  ¾ “Wrenches (2)   9/16 “Wrench 
  ½ “Wrench    AC/DC Volt Meter 

  Phillips Head Screw Driver 

QUARTERLY MAINTENANCE 

1. Check all nuts and bolts for tightness.  If loose, apply 1 or 2 drops of
 Loctite # 271. 

2. Visually inspect welds for cracks and/ or rusting.

3. Check hanger assembly (per diagram.) (VANDER-LIFT ONLY)

4. Remove lids and visually inspect wire connections.

5. Check batteries for voltage (minimum 25 volt).  Check each battery for voltage
(should be equal).  If more then 3 volts difference replace low battery.  This 
should be done under load. 

6. Check battery charger for output (26+ volts, maximum output 28 volts)

ANNUAL MAINTENANCE 

(All of the above quarterly maintenance in addition to the items listed below) 

Attach the load equivalent to the rated capacity of the lift according to the periodic 
inspection requirements of ISO 10535.  With the test load applied to the lift, listen 
for any unusual noises; check all structural welds for any signs of stress or fatigue 
cracks.  If any are found contact your Vancare distributor immediately and take the 
lift out of service. 

25For your nearest Distributor, call 1-800-694-4525
February 2021



VERA LIFT 

TOOLS NEEDED FOR QUARTERLY MAINTENANCE CHECK 

3/4” Wrenches (2) Standard Screw Driver 
9/16” Wrench  3/8” Wrench  
1/2” Wrench  AC/DC Volt Meter 

Phillips head screw driver 
Apply 1-2 drops of Loctite to all nuts and bolts 

QUARTERLY MAINTENANCE 

1. Check all nuts and bolts for tightness.  If loose, apply 1 or 2 drops of Loctite # 271.
2. Visually inspect welds for crakes and/or rusting.
3. Remove lids and visually inspect wire connections.
4. Check batteries for voltage (minimum 25 volt).  Check each battery for voltage (should be equal).

If More than 3 volts difference replace lover battery.  This should be done under load.
5. Check battery charger for output (26+ volts, maximum output 28 volts).
6. Grease actuator at bottom of actuator annually- 1/2 pump from grease gun.

26For your nearest Distributor, call 1-800-694-4525February 2021


	Vera Standing Transfer Skills Assessment.pdf
	Staff Member Observed  Date

	Vera Sitting Sling Transfer Skills Assessment.pdf
	Staff Member Observed  Date

	VERA 350 LIFT.pdf
	VERA 350
	VERA350NUMCHANGE

	VERA 350 W SCALE LIFT.pdf
	VERA 350 W SCALE
	VERA350WSCALENUMCHANGE

	VERA 600 LIFT.pdf
	VERA 600
	VERA600NUMCHANGE

	VERA 600 W SCALE LIFT.pdf
	VERA 600 W SCALE
	VERA 600 W SCALE DESCRIPTION
	Sheet1


	VERA 350 MAIN.pdf
	VERA 350 FINAL 2
	VERA 350 FINAL
	Sheet1


	VERA 350W SCALE MAIN.pdf
	VERA 350 W SCALE
	VERA 350 W SCALE LIFT.pdf
	VERA 350 W SCALE
	VERA350WSCALENUMCHANGE


	VERA 600 MAIN.pdf
	VERA 600
	VERA 600 LIFT.pdf
	VERA 600
	VERA600NUMCHANGE


	VERA 600 W SCALE MAIN.pdf
	VERA 600 W SCALE
	VERA 600 W SCALE DESCRIPTION
	Sheet1





